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Summary of Test CENTRAL B0

The TZ-53 aluminum honeycomb nogse was tested to failure in the *ransverse
direction and failed at a lead of 13,000 pecunds.

Object of Test

The object of this test was to determine the transverse load required te
cause a failure in the TX-53 aluminum honeycomb nose. The nose was loaded
with a 6 inch wide contoured load pad at station 13.

2uthorization for Test

This test was suthorized in an Faviromeental Test Order from Division 7144
to Division 7331, dated October 5, 1962. £. W. Moses, 7144-1 was the
consultant.

Test Equipment and Instrumentation

The item tested was 2 TX~53 aluminum honeycomb nose (Dwg. Wo. 163272)

Equipment Used

: 2 - Hydraulic Cylinders 6" dore

2 - Calibraeed Load Links, Capacity 110,000 1bs.

e 2 - Baldwin SR-4 Straim Indicators, Serial Nos. 900730 and 443651
1 - Sprague Rydraulic Pump ‘ —
Instrumentation Used e : /C)

- ¥ l,-‘w e /j

No instrumentation was used during this test. o ;77( £5—3
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The TX~53 with an aluminum homevcombd nose was mounted in the statie jig
as shown in Figures 1 and 2. A zcentoured wooden load pad which was §
inches wide and covered approximately 120° of the circumference of the
aluminum honevcomb nogse was mounted on the honeycomb nose as sheown in
Figures 1 and 2.

; SANDIA SYSTEMATIC DECLASSIFICATION REVIEW
" DOWNGRARING OR DECLASSIFICATION STAMP
‘ ; : 4 éumonmr: L. B (iann
: 7
<¢ECORD i 2BSWALL5

Y e _7[L3[98

¥ Ll




1518 |

Mr. E. 1. Bxuce - 7144 -2 - T-1005"
Equal loads were applied to each end of the woonen aad fun tho DTano-
serse direction ac showm in Figure i,

Resuite

The TZ-53 aluminum honeycomb nose was testad to Ir
direction &t statiomn 13. ”hn boncjcomb began Lo o
pounds and the test was rminated at 20,000 ﬂcmnd

request.

figure 3 is o photograph of the failure in the honeyoome.
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